
2020 Racine RWU Facilities 
Plan 

Volume 1

Final 

Project number: 60554970 

August 2020 







2020 Racine RWWU Facilities Plan  
  

  
  

Project number: 60554970 
 

Prepared for:  Racine RWU 
 

AECOM 
i 

 

Table of Contents 
1.0 Executive Summary ............................................................................................................................ 1 

1.1 Purpose .................................................................................................................................... 1 
1.2 Approach .................................................................................................................................. 1 
1.3 Projected Flows and Loadings ................................................................................................. 1 
[...]
were increased to provide a conventional MLSS concentration and to prevent the SLR from exceeding 25 
lbs/d/ft2. This resulted in a treatment plant expansion inclusive of an additional 2.36 MG of aeration tank 
volume (four 0.59 MG tanks) and 23,562 ft2 of clarifier surface area (three 100 ft diameter clarifiers). 

 Phosphorus Removal Performance 

The plant has been practicing chemical phosphorus removal with ferric chloride addition to the primary 
influent for many years to successfully meet its 1.0 mg/L monthly average TP limit. The new permit criteria 
is 0.86 mg/L. Long term ferric chloride addition is averaging approximately 500 gallons per day or 
approximately 800 lbs/day Fe3+ at 40% concentration of solution added versus a design average day 
rated capacity dose of approximately 777 gal/day.  

 Secondary Clarifier Performance 

The secondary clarifiers typically operate at surface overflow rates (SOR) of about 400 gpd/ft2  and solids 
loading rates (SLR) of about 13 lbs/d/ft2 with typical effluent TSS of 6 mg/l which is very good 
performance. The data also showed very good performance of effluent TSS of <10 mg/L with SLR 
loadings on the order of 20 lbs/d/ft2. 

 Anaerobic Digestion Performance 

Observed volatile suspended solids (VSS) destruction correlated well with predicted VS destruction in the 
range of 60-64% and biogas for all datasets fell within commonly accepted performance range of 12-18 
cubic feet of biogas per lb. Volatile Solids destroyed. 

 Biosolids Dewatering Performance 

Historical database indicates very good overall capture efficiencies of 95% of solids. 



2020 Racine RWWU Facilities Plan  
  

  
  

Project number: 60554970 
 

 
Prepared for:  Racine RWU 
 

AECOM 
55 

 

9.0 Design Wastewater Flows and Loadings and Projected Plant 
Performance    

This section summarizes the development of annual average and maximum month conditions for the 
facility planning period. Basis of Design Conditions 

9.1 Existing Plant Flows and Capacity Allocations 
It is important to identify the origin of the new wastewater production associated with a plant’s service 
area growth when projecting new additional flow and loadings.  For facility planning purposes, a 20-year 
service envelope was identified for the plant, establishing a design year of 2040. The Racine County 
Department of Planning and Development, the Wisconsin Department of Administration, and the 
Southeastern Wisconsin Regional Planning Commission each provided population projections, all of 
which were around 150,000 for the currently defined service area.  The projected population of 150,685 
by the Department of Administration was used for evaluating the plant.  This translated to a service area 
expansion of 14,685.  New additional flows and loadings associated with this new population have been 
developed with the application of typical per-capita flow and loadings from Table 8-1.  By adding the 
existing and additional flows and loadings together, Table 9-1 sets forth the design annual average 
conditions. Use of the peaking factors presented in Table 8-3 through 8-7 allowed for sensible extraction 
of the design maximum month average conditions based on the projected annual average conditions.  
Table 9-2 illustrates the annual average and maximum month flow and loadings for the design year of 
2040. 

Table 9-1. Development of design annual average conditions for 2040 

Parameter Unit 
Existing Annual 

Average 
Conditions 

Additional Annual 
Average 

Design Annual 
Average 

Conditions 
Year (year) 2016 - 2018 Growth to 2040 2040 

Population (capita) 136,000 14,685 150,685 
Flow (MGD) 22.0 1.9 23.9 
TSS (lbs/d) (mg/L) 26,601 145 2,937 184 29,538 148 
BOD (lbs/d) (mg/L) 23,544 129 2,643 166 26,188 132 
TKN (lbs/d) (mg/L) 3,402 18.6 426 27 3,828 19.2 
TP (lbs/d) (mg/L) 384 2.1 68 4.2 452 2.3 

 

Table 9-2. Projected annual average and maximum month conditions for 2040 

Parameter Unit Annual 
Average  

Maximum Month 
Average 

Flow (MGD) 23.9 41.3 
TSS (lbs/d) (mg/L) 29,538 148 38,400 112 
BOD (lbs/d) (mg/L) 26,188 132 32,211 94 
TKN (lbs/d) (mg/L) 3,828 19.2 4,593 13.3 

TP (lbs/d) (mg/L) 452 2.3 542 1.6 

This indicates that the existing WWTP with a design average capacity of 36 MGD is sufficient to meet the 
stated growth projections. 



2020 Racine RWWU Facilities Plan  
  

  
  

Project number: 60554970 
 

 
Prepared for:  Racine RWU 
 

AECOM 
56 

 

Separate from this analysis, several SSR communities have requested increases in their average daily 
flow allocations at the WWTP.   As discussed earlier, flow allocations are governed by the IGA and are a 
driver for this planning process.  Table 9-3 presents the current average flows, current flow allocations 
and the requested flow allocations for each community. 

Table 9-3. SSR Average Daily Flow Requests 

Community 
2016-2018  

Average MGD1 

Current Flow 
Allocation 

Average Day2 MGD 

Requested/Projected 
2040 Flow 

Average Day MGD 
Caledonia 3.60 5.133 9.754 
Mount Pleasant 6.06 11.493 19.605 
Somers    
Elmwood Park 0.10   
North Bay 0.07   
Sturtevant 1.02 1.78 3.006 
Wind Point    
Racine 11.28 17.06 17.067 
Total 22.13 35.46 49.41 
Sources: 1. Racine Wastewater Utility 2016-18 Annual Reports, calculated 

2. Racine Wastewater Utility 2018 Annual Report 
3. After 1.0 MGD transfer from Caledonia to Mount Pleasant, 2018 
4. E-mail from Anthony Bunkelman to Keith Haas, August 1, 2018 
5. E-mail from Anthony Beyer to Keith Haas, October 10, 2018 
6. Email from Jeff Seitz to Keith Haas, April 9, 2020 
7. No increase in growth projections.       

The requests from Mount Pleasant and Caledonia are based on land use plan full buildout conditions, 
including significant industrial user development, not solely on projected population growth estimates .  
Mount Pleasant’s request also accounts for the 4.0 MGD committed to Foxconn. The majority of the 
allocation is anticipated to be used only sporadically. Domestic wastewater generated by Foxconn will be 
sent to RWU for treatment on a regular basis. The requested total of 49 MGD exceeds the rated flow 
capacity of 36 MGD.  For these reasons, this plan includes the concept for a 12 MGD satellite plant to be 
developed on the former Case New Holland property immediately south of the WWTP.  Further details of 
a future satellite plant are discussed in Section 11. 

One of the challenges facing RWU and the SSR communities is that the current IGA is structured to tie 
peak flow allocations closely to the average daily flow allocations.  However, increasing average capacity 
at the WWTP will not alleviate the peak flow issues discussed in Section 10. 

9.2 Summary of Process Modeling Simulations at Design Loadings 
The following sections describe process modeling results determined with the calibrated and validated 
process model (described in detail in Appendix B) at the projected flows and loadings shown in Table 9-2. 

 Effluent Limits and Simulation Scenarios 

In addition to the existing TSS and BOD limits, an update to the plant’s effluent permit included a more 
stringent TP limit of 0.86 mg/L.  To evaluate meeting this new limit at the projected flows and loadings, the 
existing practice of chemical phosphorus removal was simulated.  Potential reactor modifications were 
also investigated and simulated to provide biological phosphorus removal.  For most model application 
simulations, no ammonia or nitrogen limits were assumed, but one set of full nitrification simulations were 
also carried out with chemical phosphorus removal. The following scenarios were assumed for each set 
of simulations: 



2020 Racine RWWU Facilities Plan  
  

  
  

Project number: 60554970 
 

 
Prepared for:  Racine RWU 
 

AECOM 
57 

 

• Annual average flow and loadings at annual average temperature 
• Annual average flow and loadings during winter 
• Annual average flow and loadings during summer 
• Maximum month average flow and loadings during winter 
• Maximum month average flow and loadings during summer 

 Simulation Assumptions 

The following assumptions regarding the influent loadings, characterizations, environmental conditions, 
treatment units online, and operating parameters have been set forth for upgrade scenario simulations; 
most of which generally reflect the calibration and validation period observations: 

• The raw wastewater stoichiometric fractions that achieved dynamic calibration and validation would 
remain in effect for the scenario simulations. The future annual average and maximum month influent 
characterization breakdowns have been included as a part of Appendix B, Attachment 3.1. 

• Excess influent alkalinity for full nitrification 
• All primary clarifiers, aeration tanks, secondary clarifiers, and digesters online 
• Primary removal performance governed by a modified Greeley model (discussed later) 
• Aeration tank aerobic zones operated at DO set points of 2 mg/L 
• RAS rate set at 80% of secondary influent flow 
• Secondary clarifier solids loading rate kept under 25 lbs/d/ft2 
• Primary sludge set to about 4% solids 
• Gravity belt thickener solids capture efficiency set at 95% 
• Gravity belt thickened sludge set to 5% solids 
• Belt filter press capture efficiency set at 95% 
• Belt filter press dewatered sludge cake set to 19.8% solids 

 Modified Greeley Primary Treatment Model 

In projecting future primary performance, a relationship was generated by means of a modified Greeley 
removal curve that was fitted to the observed solids removal data.  Figure 9.1 illustrates the modified 
solids removal curve along with the historical primary solids removal data where the curve generally 
passed through the observed removal data. This curve was used in predicting the solids removal (and all 
particulate components, e.g. particulate BOD, particulate COD, particulate TKN, particulate phosphorus, 
etc.) when the simulations were carried out. 

Figure 9.1. Modified Greeley primary treatment removal model 
 

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

0 1 2 3 4 5 6 7 8

Pr
im

ar
y 

TS
S 

an
d 

B
O

D
 R

em
ov

al

Primary HRT (h)
Modified Greeley Model Historical TSS Removal



2020 Racine RWWU Facilities Plan  
  

  
  

Project number: 60554970 
 

 
Prepared for:  Racine RWU 
 

AECOM 
58 

 

 Chemical Phosphorus Removal 

The projected annual average and maximum month average flows and loadings cited in Table 9.2 were 
employed in essentially running the existing configuration of the plant for the chemical phosphorus 
removal simulations.  For the annual average conditions, the MLSS concentration was adjusted to typical 
historical values (~1,500 mg/L) which rendered an SRT of about 6 days. The aeration tanks were kept 
completely aerobic.  Full nitrification was evident for the annual average loadings at the summer and 
annual average temperatures, but only partial nitrification was found for the winter conditions.  For the 
maximum month loadings, the MLSS was set about 2,000 mg/L, which kept the secondary clarifier solids 
loading rate under the 25 lbs/d/ft2 threshold.  The SRT came out around 5.5 days, which enabled full 
nitrification during summer and only partial nitrification during winter.  The ferric chloride addition required 
to meet the 0.86 mg/L limit was about 500 gpd for annual average loadings and 440 gpd at maximum 
month loadings.  The slightly less ferric chloride requirement for the higher loadings was because the 
influent TP concentration was less at the higher loadings.  The simulation results are shown in Appendix 
B, Attachment 4.1. 

 Biological Phosphorus Removal 

The applicability of biological phosphorus removal (BPR) at Racine was investigated.  BPR removal 
usually needs a secondary influent BOD/TP ratio of at least 20 to provide adequate carbonaceous 
material to drive P release.  Historically, the primary effluent BOD/TP averaged about 36 (61 mg/L / 1.7 
mg/L).  Secondly, it was determined that simply converting the first zone of each aeration tank (first half of 
each first pass) into an unaerated and mixed zone would provide the proper HRT for a typical A/O 
process.  This conversion would provide about 1.4 hours of HRT at annual average conditions and about 
0.8 hours at the projected maximum month conditions.  This is particularly convenient because P release 
typically occurs within an HRT range of about 0.5 to 2.0 hours.  As such, the applicability of BPR at 
Racine appeared quite optimistic. 

To model BPR at Racine, the zone 1 DO set point in the aeration tanks object was simply set to zero.  
The simulations indicated very good BPR performance for all the loading and temperature scenarios 
considered.  The modeled effluent TP concentration was about 0.55 mg/L for all the annual average 
conditions and about 0.60 mg/L for the maximum month conditions.  No ferric chloride addition was 
needed.  Another major benefit that was apparent was a significant decrease in the aeration demand.  
Relative to the chemical phosphorus removal simulations, the aeration demand in the BPR simulations 
showed a 25 – 54% reduction, depending upon the loading and temperature conditions. Attachment 4.1 
illustrates these results. 

While the BPR simulations showed a major reduction in operating cost parameters, e.g. elimination of 
ferric chloride requirements and a reduction in aeration demand, there is the potential unintended 
consequences, specifically associated with nuisance struvite formation.  Struvite is an insoluble crystalline 
mineral that can form in anaerobic digesters, sludge piping, and pumps when there is an ample 
availability of phosphate, ammonia, and magnesium.  Due to the storage and removal of phosphate in the 
WAS and its subsequent conveyance to anaerobic digesters, soluble orthophosphate is typically re-
released during digestion making struvite formation possible.  There are, however, beneficial struvite 
harvesting technologies available that can prevent nuisance formation, and at the same time, provide 
revenue-generating fertilizer production. Such technologies may be appropriate if BPR were implemented 
by RWU. 

 Solids Retention Time Sensitivity 

Nitrification requires a minimum aerobic SRT to provide time for the growth of nitrifying biomass.  Model 
calibration and validation efforts identified an apparent AOB maximum specific growth rate of 0.7/d. With 
this finding, an aerobic SRT sensitivity analysis was carried out to identify the minimum aerobic SRT 
needed to fully nitrify whereby the effluent nitrogen speciation was plotted as the aerobic SRT was varied. 

The aerobic SRT sensitivity analysis investigated the effluent ammonia, nitrite, and nitrate as a function of 
the aerobic SRT under the projected maximum month conditions and the minimum monthly wastewater 
temperature of 9.0°C. The effluent nitrogen results indicated that nitrification would be absent at aerobic 



2020 Racine RWWU Facilities Plan  
  

  
  

Project number: 60554970 
 

 
Prepared for:  Racine RWU 
 

AECOM 
59 

 

SRTs of around 7 days or less, partial nitrification would occur between about 7 and 10 days, and full 
nitrification would occur over 10 days.  For design purposes, a slightly greater aerobic SRT of about 12 
days or more is recommended to protect against nitrifier washout. 

The analysis also investigated the required MLSS concentration and secondary clarifier solids loading 
rate (SLR) to provide the aerobic SRT in question.  Figure 9.2 showed how the MLSS increased and 
Figure 8.4 showed how the SLR increased as the aerobic SRT increased.  For example, at a 12 day 
aerobic SRT, the MLSS and SLR were respectively predicted at about 3,800 mg/L and 42 lbs/d/ft2 at the 
existing aeration tank volume and secondary clarifier surface area.  These findings are significant 
because this MLSS and associated SLR values are beyond the capabilities of the existing secondary 
system components.   

Figure 9.2. Effluent nitrogen and MLSS sensitivity of aerobic SRT at 9.0°C 